
Adult Assembly Required.

Please visit www.backyarddiscovery.com
For the most up to date assembly manual, to register your product, or to order replacement parts

Para obtener instrucciones en español, visite www.backyarddiscovery.com 

INSTALLATION
SERVICES
AVAILABLE!*
See inside for details

EASY STEP-BY-STEP
3D INTERACTIVE INSTRUCTIONS 

DOWNLOAD THE FREE APPDOWNLOAD THE FREE APP



Visit www.goconfigure.com for more info!

*Installation services are only available to U.S. customers.

We do the heavy lifting, so you don’t have to!

*Installation services are only available

to U.S. customers.

INSTALLATION
SERVICES

AVAILABLE!*

Need a helping hand?



MISSING A PART?

CALL US BEFORE GOING 

BACK TO THE STORE

Please have the following information ready when you make your call:

Please Read This Before Starting AssemblyOwner’s Manual

y fi



Tracking Number Reference Label 

Please read entire booklet completely before beginning the assembly process

Please retain these instructions and your receipt for future reference.  Keep them in a safe place where you can refer to them as needed. In order to 

provide you with the most service, it is required that you provide us with the part numbers when ordering parts.

For Your Records: 

Limited Warranty



NOTE: 

Your Children’s Safety Is Our #1 Concern!

WARNING: 
BURN HAZARD

Owner’s Manual Operating Instructions and Safety Warnings



Positioning Your Playhouse Suggested Playground Surfacing 

Please Read This Before Starting AssemblyOwner’s Manual



The following information is from the United States 

Consumer Product Safety Commission’s Information 

Sheet for playground surfacing material; also see 

the following website for additional information: 

www.cpsc.gov   

Specifi

diff

efi

eff

-fi

-fi

-fi

specifi

Specifi

specifi

APPENDIX A 

Please Read This Before Starting AssemblyOwner’s Manual



OWNERS SHALL BE RESPONSIBLE FOR MAINTAINING THE LEGIBILITY OF THE WARNING LABELS

At the beginning of each play season 

ake and check depth of loose fi

Twice a month during play season

ake and check depth of loose fi

Once a month during play season.

At the end of each play season or when
the temperature drops below 32° F

ake and check depth of loose fi

Additional Maintenance

Disposal Instructions

IT IS IMPORTANT TO CHECK AND TIGHTEN ALL HARDWARE AT THE BEGINNING AND DURING 

THE SEASON AS THEY MAY LOOSEN DUE TO WOOD EXPANSION AND CONTRACTION. 

Instructions for Proper MaintenanceOwner’s Manual



About Our Wood

Your Backyard Discovery structure is designed and constructed of quality 

materials.  As with all outdoor products it will weather and wear.  To maximize 

the enjoyment, safety and life of your structure it is important that you properly 

maintain it.

What causes weathering? Does it aff ect 

the strength of my product?

eff

e is diff

hese changes will not aff

1. Checking

2. Warping

3. Fading 

How can I reduce the amount of 

weathering to wood product?

1.

Please note this is a requirement

of your warranty

e and will not aff

2.

Instructions for Proper MaintenanceOwner’s Manual



Protrusion Hazard

Proper Hardware Assembly

CorrectIncorrect

Bolt and Barrel Nut Assembly

Bolt and T-Nut Assembly

Lag Assembly

Assembly TipsOwner’s Manual



192(x2)

199(x2)

198(x2)378(x2)

Hardware Identifi cation 

his will make fi
BOLT WH

5/16 x 1-3/4 

ASSEMBLY TIP: 
Keep and eye out for these boxes which will contain helpful pictures and information making 
the assembly process as quick and painless as possible.

Sorting Wood

Sorting Hardware

NUT BARREL

H100545

SCREW

H100695 

T-NUT

H100699

WASHER FLAT

H100706

BOLT HEX

H100716

BOLT

H100718

SCREW PWH

H100742

G2

G1

F2

F1

E1

E2

H100378
(x2)

Assembly TipsOwner’s Manual



(Level 24")

(Square)

(Tape Measure)

(Claw Hammer)

(Cordless Drill or Electric Drill)

(An Adult w/ an Adult Helper)

(Rubber Mallet - Optional)

(Phillips Screw Driver)

(Drill Attachments: Phillips Head)

Tools Required for Installation:
(These are the tools that are generally required for assembly of our outdoor products. These tools 
are not included with the outdoor product purchase.)



SAFETY AND ASSEMBLY INFORMATION
SELECTING THE CORRECT LOCATION FOR YOUR PLAY PRODUCT IS IMPORTANT

FOR YOUR CHILDREN’S SAFETY AND THE PRODUCT’S LONGEVITY

Dimensions:
• The PPH103-2017 has one layout option.
Layout  Ground Dimension   Safe Play Area*

 6'-2" x 5'-5" x 67" Tall  18'-2" x 17'-5"

*Level Ground Surface - See below

General Information:
Your set has been designed and engineered for
     children only and for residential use only.
A maximum of 150 lbs. per child is recommended for
     play activities designed for individual use.
A maximum of 120 lbs. per child is recommended for
     play activities designed for multiple child use.
A maximum of 6 children is recommended for this unit.

Safe Play Area:
• The safe play area refers to a zone extending 6' beyond the play product on all sides, including the
space above the play product.
• The ground surface must be level. Installing your play product on sloping ground can cause it to
lean or "rack". This leaning puts additional stress on all connections and joints and in time will cause
those connections to loosen and fail.
• The safe play area must be free of all structures, landscaping, trees and branches, rocks, wires,
and other obstacles to safe play. Children can be seriously injured running or swinging into these
obstacles.
• Remove all tripping hazards from the safe play area. Tripping hazards include: roots, stumps, rocks,
landscaping, sprinkler heads, railroad ties, plumbing and electrical connections.
• Play product needs to be installed on solid ground.

SAFE PLAY AREA DIAGRAM

5'-5"

6'-2"

17'-5"

18'-2"

5'-6 7/8"

4'- 1/2"

1'-5 3/16"
DOOR

OPENING

SAFE PLAY ZONE



Parts Identification
Wood Components

(NOT TO SCALE)

AA1 - LEFT PORCH POST - W4L07191
2"x2"x43 7/8" (50x50x1113)(1)

AA2 - RIGHT PORCH POST - W4L07192
2"x2"x43 7/8" (50x50x1113)(1)

G1 - WALL SUPPORT - W4L07210
1"x5 1/4"x6 3/4" (24x134x170)(2)

H1 - HEADER BOARD - W4L07182
1"x3 3/8"x48 1/4" (24x86x1226)(2)

H2 - HEADER BOARD - W4L07183
1"x3 3/8"x40 7/8" (24x86x1037)(2)

H3 - SHELF SUPPORT - W4L07209
1"x3 3/8"x4 3/4" (24x86x120)(2)

J1 - BAY WINDOW SIDE - W4L07181
1”x1 7/8”x18 1/4” (24x48x464)(2)

J2 - SUPPORT BOARD - W4L07211
1"x2 3/8"x6 3/4" (24x60x170)(2)

J3 - BENCH GROUND BOARD - W4L07222
1"x2 3/8"x22 1/2" (24x60x573)(2)

J4 - BENCH UPRIGHT - W4L07223
1"x2 3/8"x12" (24x60x305)(2)

J5 - BENCH UPRIGHT - W4L07224
1"x2 3/8"x21 1/8" (24x60x538)(2)



Parts Identification
Wood Components

(NOT TO SCALE)

J6 - BENCH RAIL - W4L07225
1"x2 3/8"x11 1/4" (24x60x285)(2)

J7 - PORCH CORBEL - W4L07230
1"x2 3/8"x9" (24x60x230)(2)

K1 - WINDOW SHELF - W4L07208
5/8"x5 1/4"x26 1/2" (16x134x674)(1)

K3 - BAY WINDOW HEADER - W4L07180
5/8”x5 1/4”x47 1/8” (16x134x1198)(2)

L1 - PORCH BOARD - W4L07193
5/8"x4 3/8"x26 1/2" (16x112x673)(1)

M1 - HALF MOON - W4L07184
5/8"x3 1/8"x6 3/4" (16x80x170)(3)

M2 - PORCH BOARD - W4L07194
5/8"x3 3/8"x26 1/2" (16x86x673)(3)

M3 - PORCH TRIM BOARD - W4L07195
5/8"x2 3/4"x3 1/4" (16x70x82)(2)

M4 - PORCH TRIM BOARD - W4L07196
5/8"x3 3/8"x2 1/2" (16x86x65)(2)

M5 - PORCH TRIM BOARD - W4L07197
5/8"x3 3/8"x2" (16x86x50)(2)



Parts Identification
Wood Components

(NOT TO SCALE)

M6 - PORCH TRIM BOARD - W4L07198
5/8"x2 3/4"x2 5/8" (16x70x66)(2)

M7 - HEADER BOARD - W4L07202
5/8"x3 3/8"x13 7/8" (16x86x351)(1)

M8 - HEADER BOARD - W4L07203
5/8"x3 3/8"x13 7/8" (16x86x351)(1)

M9 - HEADER BOARD - W4L07204
5/8"x3 3/8"x25 7/8" (16x86x657)(1)

M10 - CABINET TOP - W4L07212
5/8"x3 3/8"x46 3/8" (16x86x1177)(2)

M11 - FASCIA BOARD - W4L07218
5/8"x3 3/8"x31 3/4" (16x86x808)(4)

M12 - FASCIA BOARD - W4L07219
5/8"x3 3/8"x25 1/2" (16x86x647)(2)

M13 - BENCH SEAT - W4L07227
5/8"x3 3/8"x30 1/8" (16x86x764)(2)

M14 - BENCH BACK - W4L07228
5/8"x3 3/8"x30 1/8" (16x86x764)(1)

M15 - BENCH BACK - W4L07229
5/8"x3 3/8"x30 1/8" (16x86x764)(1)



Parts Identification
Wood Components

(NOT TO SCALE)

N1 - SUNBURST LEG - W4L07185
5/8"x2 3/8"x9 5/8" (16x60x244)(2)

N2 - SUNBURST LEG - W4L07186
5/8"x2 3/8"x6 1/2" (16x60x164)(4)

N3 - PORCH RAIL - W4L07199
5/8"x2 3/8"x14 3/8" (16x60x364)(4)

N4 - PICKET - W4L07201
5/8"x2 3/8"x18 1/4" (16x60x463)(4)

N5 - SUNBURST LEG - W4L07205
5/8"x2 3/8"x11 5/8" (16x60x294)(1)

N6 - SUNBURST LEG - W4L07206
5/8"x2 3/8"x6" (16x60x152)(2)

N7 - WINDOW SHELF - W4L07207
5/8"x2 3/8"x26 1/2" (16x60x674)(1)

N8 - DOOR STOP - W4L07220
5/8"x2 3/8"x3 7/8" (16x60x100)(1)

N9 - TIE STRAP - W4L07221
5/8”x2”x3 1/8” (16x50x80)(14)

O1 - TRIM BOARD - W4L07213
5/8"x1 3/8"x27 1/8" (16x34x689)(1)

O2 - TRIM BOARD - W4L07214
5/8"x1 3/8"x11 3/4" (16x34x300)(2)

O3 - TRIM BOARD - W4L07215
5/8"x1 3/8"x13 3/4" (16x34x350)(2)



Parts Identification
Wood Components

(NOT TO SCALE)

O4 - TRIM BOARD - W4L07216
5/8"x1 3/8"x49 1/2" (16x34x1258)(1)

O5 - TRIM BOARD - W4L07217
5/8"x1 3/8"x42 5/8" (16x34x1084)(2)

O6 - BENCH RAIL - W4L07226
5/8"x1 3/8"x10 1/4" (16x34x259)(2)

S1 - PORCH BOARD - W4L07200
1"x1"x17 3/4" (24x24x450)(2)

T1 - PORCH BASE - W4L07187
1"x1 3/8"x26 1/2" (24x34x673)(1)

T2 - PORCH BASE - W4L07188
1"x1 3/8"x13 3/4" (24x34x348)(2)

T3 - PORCH BASE - W4L07189
1"x1 3/8"x24 5/8" (24x34x625)(1)

T4 - PORCH BASE - W4L07190
1"x1 3/8"x12 3/4" (24x34x324)(1)

WP1 - FRONT RIGHT PANEL - W2A02006
1 1/8"x15 5/8"x41 1/2" (27x398x1054)

WP2 - FRONT LEFT PANEL - W2A02007
1 1/8"x15 5/8"x41 1/2" (27x398x1054)(1) (1)



Parts Identification
Wood Components

(NOT TO SCALE)

WP3 - LEFT WALL PANEL - W2A02008
1 1/8"x42 3/8"x41 1/2" (32x1075x1054)(1)

WP4 - RIGHT WALL PANEL - W2A02009
1 1/4"x42 3/8"x41 1/2" (32x1075x1054)(1)

WP5 - BACK WALL PANEL - W2A02010
1 1/4"x47 1/4"x22 1/4" (32x1200x558)(1)

GP1 - GABLE END ASSEMBLY - W2A02011
1 1/8"x42 3/4"x21 3/8" (27x1085x543)(2)

RP1 - BACK ROOF PANEL - W2A02012
1 3/8"x35 1/4"x49 5/8" (35x808x1350)(1)

RP2 - FRONT ROOF PANEL - W2A02013
2"x35 1/4"x49 5/8" (51x808x1350)(1)



Parts Identification
Wood Components

(NOT TO SCALE)

GP2 - GABEL END ASSEMBLY - W2A02014
1 1/8"x25 3/4"x20 1/4" (27x655x514)

(1)
RP3 - RIGHT ROOF PANEL - W2A02015
1 3/8"x37 3/8"x25 1/2" (35x949x646)(1)

(1) RP4 - LEFT ROOF PANEL - W2A02016
1 3/8"x37 3/8"x25 1/2" (35x949x646) (1) DP1 - DOOR PANEL - W2A02017

1 1/8"x15 7/8"x20 1/8" (27x402x510)



Parts Identification
Hardware

SCREW PFH 8x1 - H100085(32)

SCREW PFH 8x1 1/2 - H100086(80)

SCREW PFH 8x1 1/4 - H100087(153)

SCREW PFH 8x1 1/8 - H100088(52)

SCREW PFH 8x1 3/4 - H100089(14)

SCREW PFH 8x2 1/2 - H100090(11)

SCREW PFH 8x1/2 - H100124(9)

SCREW PWH 8x5/8 - H100128(4)

SCREW PWH 8x5/8 BLK - H100202(26)

BOLT WH 5/16x2 - H100012(2)

BOLT WH 1/4x1 - H100137(2)

BOLT WH 1/4x1/2 - H100141(2)

BOLT WH 1/4x1-1/2 - H100143(9)

LAG SCREW WH 1/4x1-1/2 - H100145(2)

T-NUT 5/16 - H100074(2)

NUT BARREL WH 1/4x5/8 - H100136(2)

NUT BARREL WH 1/4x7/8 - H100140(11)

WASHER LOCK EXT 8x19 - H100030(2)

WASHER LOCK EXT 6x15 - H100138(11)

WASHER LOCK EXT 8x15 - H100139(13)

T
-4

0 
T

O
R

X
 W

R
E

N
C

H
 -

 A
10

00
41

(2
)

T
-3

0 
T

O
R

X
 B

IT
 -

 H
10

01
47

(2
)

T
-4

0 
T

O
R

X
 B

IT
 -

 A
10

00
42

(2
)

T
-3

0 
T

O
R

X
 W

R
E

N
C

H
 -

 H
10

01
14

(2
)



Parts Identification
Accessories
(NOT TO SCALE)

PHONE KIT - A100132(1) L BRACKET WHITE 32x51 - A100133(2) "A" REVISION TAG - A100314(1)

BAY WINDOW PANEL - A100373(3)

BYD ID TAG (MEDIUM) AGES 2 TO 10 - A4M00528(1) 90° L-BRACKET - BLK - A4M00555(12)

SPRING HINGE - BYA GREEN - A4M00591(2)

KNOB - BUTTER - A6P00158(1)



Parts Identification
Accessories
(NOT TO SCALE)

FLOWER POT HOLDER - A6P00023(2)

FAUCET KIT - A6P00024(1)

STOVE KIT - A6P00025(1)

SURFACE MOUNT BASIN - A6P00032(1)
FRUIT BASKET KIT - A6P00069(1)

APPLE ORANGE

WATERMELON STAWBERRY

CORN CARROT

PLASTIC KNIFE

CUTTING BOARD



PLAYHOUSE ASSEMBLYSTEP 1:

WP2

WP3

(1)
WP2 - FRONT LEFT PANEL - W2A02007
1 1/8"x15 5/8"x41 1/2" (27x398x1054)

(1) WP3 - LEFT WALL PANEL - W2A02008
1 1/4"x42 3/8"x41 1/2" (32x1075x1054)

SCREW PWH 8x5/8 BLK
(2 PLCS)

90° L-BRACKET - BLK
(1 PLC)

1 11/16"

1 11/16"

SCREW PWH 8x5/8 BLK
(2 PLCS)

90° L-BRACKET - BLK
(1 PLC)

90° L-BRACKET - BLK - A4M00555(2)

 SCREW PWH
8x5/8 BLK (4)

CORNER CONSTRUCTION

WP2

WP3



 

 

STEP 2:

90° L-BRACKET - BLK - A4M00555(2)

 SCREW PWH
8x5/8 BLK (4)

5 11/16"

SCREW PWH 8x5/8 BLK
(2 PLCS)

90° L-BRACKET - BLK
(1 PLC)

1 11/16"

SCREW PWH 8x5/8 BLK
(2 PLCS)

90° L-BRACKET - BLK
(1 PLC)

WP5

(1) WP5 - BACK WALL PANEL - W2A02010
1 1/4"x47 1/4"x22 1/4" (32x1200x558)



STEP 3:

90° L-BRACKET - BLK - A4M00555(2)

 SCREW PWH
8x5/8 BLK (4)

5 11/16"

SCREW PWH 8x5/8 BLK
(2 PLCS)

90° L-BRACKET - BLK
(1 PLC)

WP4

1 11/16"

SCREW PWH 8x5/8 BLK
(2 PLCS)

90° L-BRACKET - BLK
(1 PLC)

WP4 - RIGHT WALL PANEL - W2A02009
1 1/4"x42 3/8"x41 1/2" (32x1075x1054)(1)



STEP 4:

90° L-BRACKET - BLK - A4M00555(2)

 SCREW PWH
8x5/8 BLK (4)

1 11/16"

SCREW PWH 8x5/8 BLK
(2 PLCS)

90° L-BRACKET - BLK
(1 PLC) WP1

1 11/16"

90° L-BRACKET - BLK
(1 PLC) SCREW PWH 8x5/8 BLK

(2 PLCS)

WP1 - FRONT RIGHT PANEL - W2A02006
1 1/8"x15 5/8"x41 1/2" (27x398x1054)

(1)



STEP 5:

SCREW PFH 8x1 1/2
(2 PLCS)

SCREW PFH 8x1
(2 PLCS)

SCREW PFH 8x1 1/2
(2 PLCS)

SCREW PFH 8x1
(2 PLCS)

K3

J1

J1

K3

BAY WINDOW PANEL
(3 PLCS)

K3 - BAY WINDOW HEADER - W4L07180
5/8”x5 1/4”x47 1/8” (16x134x1198)(2)

J1 - BAY WINDOW SIDE - W4L07181
1”x1 7/8”x18 1/4” (24x48x464)(2) BAY WINDOW PANEL - A100373(3)

 SCREW PFH
8x1 (4)

 SCREW PFH
8x1 1/2 (4)



STEP 6:

LEFT

FRONT
RIGHT

 SCREW PFH
8x1 1/4 (4)

SCREW PFH 8x1 1/4
(4 PLCS)

BAY WINDOW ASSEMBLY

FLUSH EDGES

(1) BAY WINDOW ASSEMBLY



STEP 7:

REARLEFT

FRONT
RIGHT

 SCREW PFH
8x2 1/2 (8)

SCREW PFH 8x2 1/2
(4 PLCS)

SCREW PFH 8x2 1/2
(4 PLCS)

H2

H2

H1

H1

H1 - HEADER BOARD - W4L07182
1"x3 3/8"x48 1/4" (24x86x1226)(2)

H2 - HEADER BOARD - W4L07183
1"x3 3/8"x40 7/8" (24x86x1037)(2)



STEP 8:

LEFT

FRONT
RIGHT

 SCREW PFH
8x1 1/4 (4)

(1) HEADER ASSEMBLY

SCREW PFH 8x1 1/4
(4 PLCS)

HEADER ASSEMBLY

FLUSH EDGES



STEP 9:

REAR

LEFT

FRONT

RIGHT

 SCREW PFH
8x1 1/4 (16)

SCREW PFH 8x1 1/4
(16 PLCS)

N9 N92"

1 9/16"
TYP

2"

FLUSH

N9 - TIE STRAP - W4L07221
5/8”x2”x3 1/8” (16x50x80)(4)

FLUSH HEADER
TO INSIDE WALLS.



STEP 10:

REAR

LEFT

FRONT

RIGHT

 SCREW PFH
8x1 1/4 (8)

N9 - TIE STRAP - W4L07221
5/8”x2”x3 1/8” (16x50x80)(2)

2"

1 9/16
TYP

2"

SCREW PFH 8x1 1/4
(8 PLCS)

N9N9



STEP 11:

REAR

LEFT

FRONT

RIGHT

 SCREW PFH
8x1 1/4 (8)

N9 - TIE STRAP - W4L07221
5/8”x2”x3 1/8” (16x50x80)(2)

2" 2"

1 9/16"
TYP

SCREW PFH 8x1 1/4
(8 PLCS)

N9 N9



STEP 12:

 SCREW PFH
8x1 3/4 (6)

T2

T4

T2

T3

T1

SCREW PFH 8x1 3/4
(6 PLCS)

T-NUT 5/16
(2 PLCS)

T1 - PORCH BASE - W4L07187
1"x1 3/8"x26 1/2" (24x34x673)(1)

T2 - PORCH BASE - W4L07188
1"x1 3/8"x13 3/4" (24x34x348)(2)

T3 - PORCH BASE - W4L07189
1"x1 3/8"x24 5/8" (24x34x625)(1)

T4 - PORCH BASE - W4L07190
1"x1 3/8"x12 3/4" (24x34x324)(1)

 T-NUT 5/16 (2)

25



 

STEP 13:

FRONT

RIGHT

(1) PORCH FRAME ASSEMBLY

BOLT WH 5/16x2
(2 PLCS)

WASHER LOCK EXT 8x19
(2 PLCS)

PORCH FRAME ASSEMBLY

 BOLT WH
5/16x2 (2)

 WASHER
LOCK EXT

8x19 
(2)



 

STEP 14:

LEFT

FRONT

RIGHT

AA1

AA2

SCREW PFH 8x1 3/4
(4 PLCS)

 SCREW PFH
8x1 3/4 (4)

AA1 - LEFT PORCH POST - W4L07191
2"x2"x43 7/8" (50x50x1113)(1)

AA2 - RIGHT PORCH POST - W4L07192
2"x2"x43 7/8" (50x50x1113)(1)



 

STEP 15:

FRONT
RIGHT

 SCREW PFH
8x1 1/2 (20)

SCREW PFH 8x1 1/2
(20 PLCS)

L1

M2

L1 - PORCH BOARD - W4L07193
5/8"x4 3/8"x26 1/2" (16x112x673)(1)

M2 - PORCH BOARD - W4L07194
5/8"x3 3/8"x26 1/2" (16x86x673)(3)



 

 

STEP 16:

 SCREW PFH
8x1 1/4 (4)

90° L-BRACKET - BLK
(2 PLCS)

SCREW PWH 8x5/8 BLK
(4 PLCS)

SCREW PFH 8x1 1/4
(4 PLCS)

M8

M9

M7

USE PILOT HOLE LOCATED
IN 'M7' & 'M8' BOARDS.

M7 - HEADER BOARD - W4L07202
5/8"x3 3/8"x13 7/8" (16x86x351)(1)

M8 - HEADER BOARD - W4L07203
5/8"x3 3/8"x13 7/8" (16x86x351)(1)

M9 - HEADER BOARD - W4L07204
5/8"x3 3/8"x25 7/8" (16x86x657)(1)

USE PILOT HOLE LOCATED
IN 'M7' & 'M8' BOARDS.

90° L-BRACKET - BLK - A4M00555(2)

 SCREW PWH
8x5/8 BLK (4)

FLUSH



 

STEP 17:

 SCREW PFH
8x1 1/4 (6)

SCREW PFH 8x1 1/4
(6 PLCS)

S1

S1 - PORCH BOARD - W4L07200
1"x1"x17 3/4" (24x24x450)(2)

3 3/16"
TYP



 

STEP 18:

 SCREW PFH
8x1 1/4 (8)

SCREW PFH 8x1 1/4
(8 PLCS)

M5

M6

M3

M4

M5 M6

M4

M3

M6 - PORCH TRIM BOARD - W4L07198
5/8"x2 3/4"x2 5/8" (16x70x66)(2)

M3 - PORCH TRIM BOARD - W4L07195
5/8"x2 3/4"x3 1/4" (16x70x82)(2)

M4 - PORCH TRIM BOARD - W4L07196
5/8"x3 3/8"x2 1/2" (16x86x65)(2)

M5 - PORCH TRIM BOARD - W4L07197
5/8"x3 3/8"x2" (16x86x50)(2)



 

 

STEP 19:

 SCREW PFH
8x1 1/4 (16)

SCREW PFH 8x1 1/4
(2 PLCS)

N3

N3 - PORCH RAIL - W4L07199
5/8"x2 3/8"x14 3/8" (16x60x364)(4)

1"

FLUSH
BOTH

SIDES.



 

STEP 20:

 SCREW PFH
8x1 1/8 (8)

SCREW PFH 8x1 1/8
(8 PLCS)

N4

N4

N4 - PICKET - W4L07201
5/8"x2 3/8"x18 1/4" (16x60x463)(4)

2 1/4"
2 1/4"



STEP 21:

REAR

LEFT RIGHT

 SCREW PFH
8x1 1/4 (4)

SCREW PFH 8x1 1/4
(2 PLCS)

SCREW PFH 8x1 1/2
(4 PLCS)

SCREW PFH 8x1 1/4
(2 PLCS)

J2
G1

J2

19 5/16"
REAR

 SCREW PFH
8x1 1/2 (4)

G1 - WALL SUPPORT - W4L07210
1"x5 1/4"x6 3/4" (24x134x170)(2)

J2 - SUPPORT BOARD - W4L07211
1"x2 3/8"x6 3/4" (24x60x170)(2)



 

STEP 22:

 SCREW PWH
8x5/8 (2)

SCREW PWH 8x5/8
(2 PLCS)

"A" REVISION TAG
(1 PLC)

"A" REVISION TAG - A100314(1)



 

STEP 23:

 SCREW PFH
8x1 1/4 (12)

SCREW PFH 8x1 1/4
(12 PLCS)

M10

M10

M10 - CABINET TOP - W4L07212
5/8"x3 3/8"x46 3/8" (16x86x1177)(2)



STEP 24:

LEFT

 SCREW PFH
8x2 1/2 (2)

SCREW PFH 8x2 1/2
(2 PLCS)

H3

19 5/16"

LEFT

H3 - SHELF SUPPORT - W4L07209
1"x3 3/8"x4 3/4" (24x86x120)(2)



 

STEP 25:

REAR

LEFT

FRONT

 SCREW PFH
8x1 1/4 (5)

SCREW PFH 8x1 1/4
(5 PLCS)

K1

K1 - WINDOW SHELF - W4L07208
5/8"x5 1/4"x26 1/2" (16x134x674)(1)



 

 

STEP 26:

 SCREW PFH
8x1 1/4 (4)

SCREW PFH 8x1 1/4
(4 PLCS)

N7

N7 - WINDOW SHELF - W4L07207
5/8"x2 3/8"x26 1/2" (16x60x674)(1)

FLUSH

N7



 

STEP 27:

 SCREW PFH
8x1 1/2 (2)

SCREW PFH 8x1 1/2
(2 PLCS)

FAUCET KIT
(1 PLC)

FAUCET KIT - A6P00024(1)



STEP 28:

 SCREW PWH
8x5/8 (2)

SCREW PWH 8x5/8
(2 PLCS)

SURFACE MOUNT BASIN
(1 PLC)

SURFACE MOUNT BASIN - A6P00032(1)



STEP 29:

 SCREW PFH
8x1 1/8 (4)

SCREW PFH 8x1 1/8
(4 PLCS)

STOVE KIT
(1 PLC)

STOVE KIT - A6P00025(1)



 

STEP 30:

 SCREW PFH
8x1/2 (4)

SCREW PFH 8x1/2
(4 PLCS)

FRUIT BASKET KIT
(1 PLC)

FRUIT BASKET KIT - A6P00069(1)



 

STEP 31:

 SCREW PFH
8x1/2 (2)

SCREW PFH 8x1/2
(2 PLCS)

PHONE KIT
(1 PLC)

PHONE KIT - A100132(1)



STEP 32:
 
BUILD (2) SUNBURSTS IN THIS STEP.
ONE FOR EACH HOUSE GABLE PANEL.

 SCREW PFH
8x1 (4)

1 3/16"

SCREW PFH 8x1 1/8
(1 PLC)

SCREW PFH 8x1
(2 PLCS)

SCREW PFH 8x1 1/8
(3 PLCS)

SCREW PFH 8x1 1/8
(2 PLCS)

SCREW PFH 8x1 1/8
(1 PLC)

N1

N2

N2

M1

N1 - SUNBURST LEG - W4L07185
5/8"x2 3/8"x9 5/8" (16x60x244)(2)

N2 - SUNBURST LEG - W4L07186
5/8"x2 3/8"x6 1/2" (16x60x164)(4) M1 - HALF MOON - W4L07184

5/8"x3 1/8"x6 3/4" (16x80x170)(2)

 SCREW PFH
8x1 1/8 (14)

GP1 x 2

3 5/16" OR
CENTERED



 

STEP 33: 
 

REAR
FRONT

 SCREW PFH
8x1 1/4 (8)

GP1 - GABLE END ASSEMBLY - W2A02011
1 1/8"x42 3/4"x21 3/8" (27x1085x543)(1)

N9 - TIE STRAP - W4L07221
5/8”x2”x3 1/8” (16x50x80)(2)

1 9/16"

2" 2"

GP1

N9 N9

SCREW PFH 8x1 1/4
(8 PLCS)



AJ

STEP 34: 
 

REAR FRONT

 SCREW PFH
8x1 1/4 (8)

GP1 - GABLE END ASSEMBLY - W2A02011
1 1/8"x42 3/4"x21 3/8" (27x1085x543)(1)

N9 - TIE STRAP - W4L07221
5/8”x2”x3 1/8” (16x50x80)(2)

GP1

1 9/16"

2" 2"

N9
N9

SCREW PFH 8x1 1/4
(8 PLCS)



STEP 35: 

 SCREW PFH
8x1 1/8 (7)

GP2

N6

N5

N6

M1 1 3/16"

3 5/16" OR
CENTERED

SCREW PFH 8x1 1/8
(2 PLCS)

SCREW PFH 8x1 1/8
(1 PLC)

SCREW PFH 8x1
(2 PLCS)

SCREW PFH 8x1 1/8
(3 PLCS)

 SCREW PFH
8x1 (2)

N5 - SUNBURST LEG - W4L07205
5/8"x2 3/8"x11 5/8" (16x60x294)(1)

N6 - SUNBURST LEG - W4L07206
5/8"x2 3/8"x6" (16x60x152)(2) M1 - HALF MOON - W4L07184

5/8"x3 1/8"x6 3/4" (16x80x170)(1)

SCREW PFH 8x1 1/8
(1 PLC)



 

STEP 36: 

LEFTRIGHT

 SCREW PFH
8x1 1/8 (8)

2" 2"

1" 1"

GP2

N9 N9

SCREW PFH 8x1 1/8
(8 PLCS)

GP2 - GABEL END ASSEMBLY - W2A02014
1 1/8"x25 3/4"x20 1/4" (27x655x514)(1)

N9 - TIE STRAP - W4L07221
5/8”x2”x3 1/8” (16x50x80)(2)



 

 

 

STEP 37: 

 SCREW PFH
8x1 1/2 (12)

90° L-BRACKET - BLK
(2 PLCS)

SCREW PWH 8x5/8 BLK
(4 PLCS)

SCREW PFH 8x1 1/2
(12 PLCS)

SLIDE EDGE OF ROOF
PANEL INTO CUTOUTS,
AS SHOWN.

RP2

RP1

RP2

RP1 - BACK ROOF PANEL - W2A02012
1 3/8"x35 1/4"x49 5/8" (35x808x1350)

RP2 - FRONT ROOF PANEL - W2A02013
2"x35 1/4"x49 5/8" (51x808x1350)(1) (1)

90° L-BRACKET - BLK - A4M00555(2)

 SCREW PWH
8x5/8 BLK (4)



 

STEP 38: 

 SCREW PFH
8x1 1/2 (12)

SCREW PFH 8x1 1/2
(4 PLCS)

SCREW PFH 8x1 1/2
(8 PLCS)

RP3

RP4

RP3 - RIGHT ROOF PANEL - W2A02015
1 3/8"x37 3/8"x25 1/2" (35x949x646)(1) (1) RP4 - LEFT ROOF PANEL - W2A02016

1 3/8"x37 3/8"x25 1/2" (35x949x646)



 

STEP 39: 

 SCREW PFH
8x1 1/2 (2)

SCREW PFH 8x1 1/2
(2 PLCS)

LAG SCREW WH 1/4x1-1/2
(2 PLCS)

WASHER LOCK EXT 6x15
(2 PLCS)

J7

J7

J7 - PORCH CORBEL - W4L07230
1"x2 3/8"x9" (24x60x230)(2)

 LAG SCREW
WH 1/4x1-1/2 (2)

 WASHER
LOCK EXT

6x15 
(2)



STEP 40: 

 SCREW PFH
8x1 1/4 (6)

SCREW PFH 8x1 1/4
(6 PLCS)

M12

M12 - FASCIA BOARD - W4L07219
5/8"x3 3/8"x25 1/2" (16x86x647)(2)



STEP 41: 

 SCREW PFH
8x1 1/4 (6)

SCREW PFH 8x1 1/4
(6 PLCS)

M11

M11 - FASCIA BOARD - W4L07218
5/8"x3 3/8"x31 3/4" (16x86x808)(2)



STEP 42: 

 SCREW PFH
8x1 1/4 (6)

M11 - FASCIA BOARD - W4L07218
5/8"x3 3/8"x31 3/4" (16x86x808)(2)

SCREW PFH 8x1 1/4
(6 PLCS)

M11



STEP 43: 

 SCREW PFH
8x1 1/4 (13)

SCREW PFH 8x1 1/8
(3 PLCS) O1

O2O2

O3O3

O5O5

O4

SCREW PFH 8x1 1/4
(2 PLCS)

SCREW PFH 8x1 1/4
(2 PLCS)

SCREW PFH 8x1 1/8
(2 PLCS)

SCREW PFH 8x1 1/8
(2 PLCS)

SCREW PFH 8x1 1/4
(3 PLCS)

SCREW PFH 8x1 1/4
(3 PLCS)

SCREW PFH 8x1 1/4
(3 PLCS)

O4 - TRIM BOARD - W4L07216
5/8"x1 3/8"x49 1/2" (16x34x1258)(1)

O5 - TRIM BOARD - W4L07217
5/8"x1 3/8"x42 5/8" (16x34x1084)(2)

O1 - TRIM BOARD - W4L07213
5/8"x1 3/8"x27 1/8" (16x34x689)(1)

O2 - TRIM BOARD - W4L07214
5/8"x1 3/8"x11 3/4" (16x34x300)(2)

O3 - TRIM BOARD - W4L07215
5/8"x1 3/8"x13 3/4" (16x34x350)(2)

BOTTOM EDGE IS FLUSH
TO THE BOTTOM EDGE

OF THE HEADER BOARDS.

 SCREW PFH
8x1 1/8 (7)



 

STEP 44: 

 SCREW PFH
8x1 (8)FLOWER POT HOLDER

(1 PLC)

FLOWER POT HOLDER
(1 PLC)

SCREW PFH 8x1
(8 PLCS)

FLOWER POT HOLDER - A6P00023(2)



 

STEP 45: 

 SCREW PFH
8x1 (12)

SCREW PFH 8x1
(6 PLCS)

SPRING HINGE - BYA GREEN
(2 PLCS)

KNOB - BUTTER
(1 PLC)

SCREW PFH 8x1 3/4
(1 PLC)

SCREW PFH 8x1
(6 PLCS)

 SCREW PFH
8x1 3/4 (1)

(1) DP1 - DOOR PANEL - W2A02017
1 1/8"x15 7/8"x20 1/8" (27x402x510)

SPRING HINGE - BYA GREEN - A4M00591(2) KNOB - BUTTER - A6P00158(1)



 

STEP 46: 

 SCREW PFH
8x1 1/4 (3)

2 3/8"

2 3/4"

SCREW PFH 8x1 1/4
(3 PLCS)

N8

N8 - DOOR STOP - W4L07220
5/8"x2 3/8"x3 7/8" (16x60x100)(1)



 

STEP 47: 

 SCREW PFH
8x1/2 (2)

BYD ID TAG (MEDIUM) AGES 2 TO 10
(1 PLC)

SCREW PFH 8x1/2
(2 PLCS)

BYD ID TAG (MEDIUM) AGES 2 TO 10 - A4M00528(1)



STEP 48: 

BOLT WH 1/4x1-1/2
(2 PLCS)

WASHER LOCK EXT 6x15
(2 PLCS)

NUT BARREL WH 1/4x7/8
(2 PLCS)

WASHER LOCK EXT 8x15
(2 PLCS)

SCREW PFH 8x1 1/2
(2 PLCS)

BOLT WH 1/4x1-1/2
(2 PLCS)

WASHER LOCK EXT 6x15
(2 PLCS)

SCREW PFH 8x1 3/4
(1 PLC)

BOLT WH 1/4x1/2
(1 PLC)

L BRACKET WHITE 32x51
(1 PLC)

WASHER LOCK EXT 8x15
(1 PLC)

NUT BARREL WH 1/4x7/8
(1 PLC)

2 3/4"

J5

J6

O6 J4

J3

J3 - BENCH GROUND BOARD - W4L07222
1"x2 3/8"x22 1/2" (24x60x573)(1)

J4 - BENCH UPRIGHT - W4L07223
1"x2 3/8"x12" (24x60x305)(1)

J5 - BENCH UPRIGHT - W4L07224
1"x2 3/8"x21 1/8" (24x60x538)(1)

J6 - BENCH RAIL - W4L07225
1"x2 3/8"x11 1/4" (24x60x285)(1)

O6 - BENCH RAIL - W4L07226
5/8"x1 3/8"x10 1/4" (16x34x259)(1)

L BRACKET WHITE 32x51 - A100133(1)

NUT BARREL WH 1/4x7/8
(2 PLCS)

WASHER LOCK EXT 8x15
(2 PLCS)

 SCREW PFH
8x1 1/2 (2)

 SCREW PFH
8x1 3/4 (1)

 WASHER
LOCK EXT

6x15 
(4)

 NUT BARREL
WH 1/4x7/8 (5)

 BOLT WH
1/4x1/2 (1)

 BOLT WH
1/4x1-1/2 (4)

 WASHER
LOCK EXT

8x15 
(5)



STEP 49: 

J3 - BENCH GROUND BOARD - W4L07222
1"x2 3/8"x22 1/2" (24x60x573)(1)

J4 - BENCH UPRIGHT - W4L07223
1"x2 3/8"x12" (24x60x305)(1)

J5 - BENCH UPRIGHT - W4L07224
1"x2 3/8"x21 1/8" (24x60x538)(1)

J6 - BENCH RAIL - W4L07225
1"x2 3/8"x11 1/4" (24x60x285)(1)

O6 - BENCH RAIL - W4L07226
5/8"x1 3/8"x10 1/4" (16x34x259)(1)

L BRACKET WHITE 32x51 - A100133(1)

 SCREW PFH
8x1 1/2 (2)

 SCREW PFH
8x1 3/4 (1)

 WASHER
LOCK EXT

6x15 
(4)

 NUT BARREL
WH 1/4x7/8 (5)

 BOLT WH
1/4x1/2 (1)

 BOLT WH
1/4x1-1/2 (4)

 WASHER
LOCK EXT

8x15 
(5)NUT BARREL WH 1/4x7/8

(2 PLCS)

WASHER LOCK EXT 8x15
(2 PLCS)

WASHER LOCK EXT 6x15
(2 PLCS)

BOLT WH 1/4x1-1/2
(2 PLCS)

SCREW PFH 8x1 1/2
(2 PLCS)

SCREW PFH 8x1 3/4
(1 PLC)

NUT BARREL WH 1/4x7/8
(2 PLCS)

WASHER LOCK EXT 8x15
(2 PLCS)

WASHER LOCK EXT 6x15
(2 PLCS)

BOLT WH 1/4x1/2
(1 PLC) L BRACKET WHITE 32x51

(1 PLC)

WASHER LOCK EXT 8x15
(1 PLC)

NUT BARREL WH 1/4x7/8
(1 PLC)

BOLT WH 1/4x1-1/2
(2 PLCS)

2 3/4"

J5

J6

O6

J4

J3



STEP 50: 

 SCREW PFH
8x1 1/2 (8)

SCREW PFH 8x1 1/2
(8 PLCS)

M13

M13 - BENCH SEAT - W4L07227
5/8"x3 3/8"x30 1/8" (16x86x764)(2)



STEP 51: 

 SCREW PFH
8x1 1/2 (8)

M14 - BENCH BACK - W4L07228
5/8"x3 3/8"x30 1/8" (16x86x764)(1)

M15 - BENCH BACK - W4L07229
5/8"x3 3/8"x30 1/8" (16x86x764)(1)

SCREW PFH 8x1 1/2
(8 PLCS)



STEP 52: 

(1) BENCH ASSEMBLY

WASHER LOCK EXT 8x15
(2 PLCS)

NUT BARREL WH 1/4x5/8
(2 PLCS)

BOLT WH 1/4x1
(2 PLCS)

 BOLT WH
1/4x1 (2)

 NUT BARREL
WH 1/4x5/8 (2)

 WASHER
LOCK EXT

8x15 
(2)

BENCH ASSEMBLY


